EXHIBIT 1

CITY OF STOCKTON

STANDARD AGREEMENT . Agreement Number:

1. This Agreement is entered into between the City of Stockton (“City”) and
Inferrera Construction Management Group, Inc. (“Contractor”) to provide construction management services

as set forth in Exhibit A to this Agreement.

2. The term of this Agreement is as follows, unless amended as described in Exhibit A and
Exhibit C section 8:
Commences on: Terminates on: June 30, 2028

3. The maximum not to exceed amount to be paid to Contractor for the term of this Agreement,
including if authorized, reimbursement of expenses, is: $[728.760 I

4. The complete Agreement consists of all the following Agreement documents which by
reference are incorporated and made a part of this Agreement. The parties agree to comply with
[...]
Troxler Nuclear Gauge Certification 44154

Experience: Mr. Livingston has over 19 years of experience working on
construction projects. His experience includes large earthwork projects,
treatment plants, pump stations, pipelines, force mains, gravity lines,
trenching, jack and bore, roads, working in streets and working with the public. His inspector
duties include ensuring work 1is installed per plans and specifications, documenting work with
photographs and daily reports, completing as-built drawings, and coordinating with the design
engineer, agencies, and public. He recently completed his role as the Owner’s inspector for over
3 years at the SRWA Water Treatment Plant Design Build Project.

Utilization: Matt is dedicated full-time, or as needed, for the Project duration. Matt currently is
completing work at the Arden Service Area Project for Sacramento Water Agency.




EXHIBIT 1

AKkil Barris, ICC — Electrical Inspector QA

Area of Expertise: Special inspection of electrical, fiber optic,
instrumentation, and control systems.

Certifications: ICC Electrical

Experience: Akil has over 20-years of experience in the trades and 2
years as ICM’s electrical inspector. He is experienced with special
inspection at pump stations and treatment plants.

Utilization: As needed.

Keith De Lapp — Back Up Construction Inspector QA

Area of Expertise: QA/QC of all trades, including pump stations,
treatment plants, and pipelines.

Experience: Mr. De Lapp has over 30 years of experience working on
public works construction projects. His experience includes inspection
of site civil and earthwork, treatment plants, pump stations, and pipelines.

Utilization: As needed.

Roman Gary, MS — Clerk of the Works
Area of Expertise: Project document support.

Experience: Mr. Gary has been working for ICM for a year. His role has
been to assist with compiling RFIs and submittal comments into as-builts,
assisting with change order development and review, reporting and
schedule review.

Utilization: As needed.



EXHIBIT 1

Elena Inferrera — Document System Manager

Area of Expertise: Web based document management system such as
Sharepoint and Procore.

Experience: Ms. Inferrera provides ICM’s IT support for our clients
document systems and general administration assistance.

Utilization: As needed.

Subconsultants

Bay Area Coating Consultants, Inc. (BACC) will provide NACE Certified Coating and Lining
Inspection Services in an as needed QA role. ICM has worked with BACC for the past 10 years
most recently at the SRWA Water Treatment Plant Design Build Project. BACC has been in the
coating inspection industry for the past 25-years. BACC is a valuable team member successfully
performing their scope of work responsibilities to the satisfaction of all team members.

Office Location: Bay Area Coating Consultants, Inc. )
1119 K Street (3'&5“%:’4/ \
Modesto, CA 95354
(209) 652-6962 CDA"NGW%L——-— '

Youngdahl Consulting Group will provide soils, materials, and special inspection testing
services, including compaction testing, concrete, rebar, and welding inspection in an as needed QA
role. Youngdahl Associates will also be available for geotechnical review. ICM has worked
extensively with Youngdahl at the SRWA Water Treatment Plant Design Build Project. Youngdahl
has proven to be a valuable team member successfully performing their scope of work
responsibilities to the satisfaction of all team members.

Office Location: Youngdahl Consulting Group EOUNGD AHL 67;-\

1234 Glenhaven Court CONSULTING GROUB ING.
El Dorado Hills, CA 95762 Building Innovative Soluti
(916) 933-0633

American River Environmental (ARE) will provide SWPPP inspection in an as needed QA
role. ICM has worked with the ARE staff for a number years on projects in the Sacramento area.
They have a proven record to keep projects in compliance.

Office Location: American River Environmental
5468 Merchant Circle
Placerville, CA 95667 AMERICAN RIVER
530-391-0853 ENVIRONMENTAL



EXHIBIT 1

Our staff resource chart is presented below:

ICM

Resources Chart

CA Licensed Engineer
Construction Management
Treatment Plant Inspection
Pump Station Inspection
Pipeline Inspection

Civil Inspection

Structural Inspection
Mechanical Inspection
Electrical Inspection
Coatings Inspection
OSHA 10 Hour Safety
Confined Space

Years at ICM
Years’Experience

Principle / Project Manager / Construction Manager / Inspector

Jeffrey Inferrera, PE ¢ ¢ ¢ 4 * . . . * ¢ . . 19 34
" Commetonmonean

Augustine Inferrera, PE . . . * * . . . . ¢ . * 2 4

Kyle Drury, PE . . . ¢ ¢ . . . ¢ ¢ . ¢ 5 10
Ricardo Bedoy, PE ¢ ¢ ¢ 4 4 . . . * ¢ . . 10 36

e

Akil Barris, ICC . . . . . . . . . 1 16
Chris Inferrera, EIT, ICC . . . . . . . . . . 6 13
Daniel Waymire . . . . . . . . 2 21
Don Kurosaka, PE . . . . . . . . . . 6 37
Gary Fish * . . * 1 35
George Guorgui . . . . . . . . 1 21
John Inferrera, EIT . . . . . . . I 1 1

Joe Saylor ¢ ¢ ¢ ¢ * 3 | 28
Keith DeLapp, B. Sc. Arch. Eng. ¢ ¢ ’ ’ ¢ + + + * 7 32
Matt Livingston, ICC ¢ * * . ¢ ¢ . ¢ ¢ * 10 26
Paul Lopez . . ¢ ¢ . . . ¢ ¢ . ¢ 14 30
Richard Baker ¢ 4 4 . . . * . . . 1 38
Roman Gary, MS . * * . . . 1 1

Scott Ahlstrom * . . . 3 35
Sam Zeitulaev, ICC ¢ ¢ ¢ * ¢ ’ 1 3

Spencer Roundtree ¢ ¢ ¢ ¢ ¢ ¢ 3 32
Thomas Gomes ¢ ¢ ¢ ¢ ¢ ’ 9 35
Colleen Inferrera ¢ ¢ 6 7

Elena Inferrera ¢ ¢ 2 2



EXHIBIT 1

d. Summary of Team Experience

In summary we add the following to specifically address some features of Stockton’s Project as
follows:

» Water treatment plants, pump stations and pipeline construction projects

Jeff Inferrera — Jeff has performed construction management on thirteen treatment plants, of which
six were water treatment plants. He performed construction management on nine pump stations of
which three were water pump stations. He performed construction management and inspection on
over 30 pipeline projects of which about half were water force mains. He has completed three
design build projects while with ICM.

Matt Livingston - Matt has performed inspection on two treatment plants. He performed inspection
on six pump stations. He performed inspection on over 20 pipeline projects of which about half
were water force mains. He has completed one design build project while with ICM.

Working Together — Jeff and Matt has been working together for 9 years and have worked on five
projects together.

» Integrated project delivery

Jeff Inferrera has worked on all project delivery methods, including design build, and on all size
of projects including $240 million SRWA water treatment plant design build, $100 million of
treatment plant work at the City of Manteca, a $100 million treatment plant expansion at the City
of Las Vegas, and $400 million Boca Baracas Treatment Plant and Flood Control Project in Buenos
Aires, Argentina. He has been involved with the Design Build Institute of America (DBIA),
Engineers Joint Contract Document Committee (EJCDC), is experienced and knowledgeable in
construction law, construction claims, and coming up with win-win-win solutions when the
contracts do not adequately address the project issues that need to be resolved.

» Project management information tools

Elena Inferrera and Romany Gary take the lead in our company to manage the project information
tools and provides training to ICM staff on new tools. Currently, ICM is experienced at using
Procore, SharePoint, Synology, EADOC, and Primavera construction software including P6.

» Fostering and maintaining cooperative atmosphere

Jeff maintains a a great partnering-type of relationship with all the team players, building a high
powered team of professionals. Being a team leader, he has very successful projects.

In the field, Matt Livingston maintains excellent working relationships with superintendents,
foremen of each trade, Plant staff, and agencies. His steady vigilance prevents many issues from
becoming worse and keeps a positive attitude that we all fed off of.



EXHIBIT 1

» Construction industry standards and codes

The ICM team is knowledgeable of construction industry standards, codes and practices. We have
been doing treatment plant construction, the most complex public works projects, for decades. Jeff
Inferrera is a Professional Engineer and Registered Construction Inspector and Matt Livingston is
an ICC certified inspector.

» Environmental (CEQA)

The ICM team is experienced with the Project’s CEQA requirements based on our experience at
the SRWA Pump Station Project as well as other treatment plant and pipeline projects with similar
requirements.

> Regulatory agencies

The ICM team is experienced with coordinating with the Project’s regulatory agencies based on
our experience at the SRWA Pump Station Project as well as other treatment plant and pipeline
projects with similar requirements.

» Project close out

The ICM team has closed out numerous Design Build and design bid build projects and is
experienced with training, acceptance testing, startup, prove out, Punch List, warranty, substantial
completion and final completion paperwork including release of retention.




EXHIBIT 1

My. Inferrera has more than 35 years of experience in the wastewater and
water industry with emphasis in construction management, resident
engineering, and inspection. He specializes in wastewater treatment plants,
pump stations, and pipelines.

Regional Surface Water Supply Design Build Project, Stanislaus Regional
Water Authority Provided construction management for a new $240 million 15
MGD treatment plant and 7 miles of 42” and 30" pipeline. Final capacity will be 45
MGD. System components included pre-oxidation with permanganate; flash mixing;
flocculation; sedimentation; ozonation; GAC/sand filters; chlorine disinfection; clear
well; pumping station; residuals handling facility; chemical storage and feed

Qualifications

Registrations: ) . . ..

Professional Civil equipment; corrosion control; cybersecurity provisions; power supply and
Engineer, California emergency generator power; 1&Cs; administration, operation, maintenance, and
No. 62190 laboratory facilities; and site civil improvements.

Registered . . .

Construction Inspector Treatment Plant Expansion and Improvement Projects, City of Manteca -
(Division 1) ACIA, Construction manager and/or inspector for over $100 million of plant expansion and
No. 5832 improvement projects including the following:

e Nutrient Removal

e New Influent Pump Station.

Education: e Construction of aeration basins and secondary clarifiers.

MS, Environmental e New 10 mgd tertiary filtration and UV disinfection.

5?53:;?% 9%01“1611 e New solids handling facility including sludge mixing tank.
’ e North Plant Aeration Efficiency Improvements.

DBIA, pending

BS, cum laude, e Two new digesters, rehabilitation of two existing digesters, new digester control
Environmental Science building.
and Engineering. « RAS/WAS Rehabilitation

e Digester gas fueling facility.

Atherton Booster Pump Station/Tank Design Build Project, City of Manteca - Construction manager
for the construction of a 5 MGD booster pump station, 3.6 million steel tank, and related electrical, controls,
instrumentation, piping, and site civil work.

Las Vegas Wastewater Treatment Plant, City of Las Vegas - Resident engineer for plant expansion of
city’s water pollution control facility expansion from 66 to 93 mgd. This $105 million expansion program
involved 13 separate construction contracts, six separate contractors, and multiple contracts. Facilities
involved in this expansion include secondary clarifiers, blower building, primary sedimentation, biological
nutrient removal, chlorination/dichlorination, chemical feed facilities, filtration, anaerobic digesters,
pumping stations, SCADA, headworks, mechanical dewatering, odor control, and O&M building.
Approximately 10,000 lineal feet of pipeline was installed ranging in size from 8 to 120 inches in diameter.

WWTF Rehabilitation Project, City of Yuba City - Construction manager for this project which
consisted of Digester fixed covers and gas system piping, Bar Screen replacement, structural steel canopy
and sludge dewatering screw presses including conveyance system. Major electrical and control
improvements included new Motor Control Centers, PLC’s, 12KV transformers, electrical ductbanks, and
SCADA integration of five process areas, plus modernization of facility network.




EXHIBIT 1

References

Chris Fisher, PE
Working Relationship:
Owner for Design Build
Treatment Plant Project

Municipal Services Director
City of Turlock

156 S. Broadway

Turlock, CA 95380
cfisher@turlock.ca.us
209-688-5468

Phil Govea, PE

Working Relationship:
Owner for Design Build
Project and numerous
wastewater treatment plant
projects

Civil Engineering
Department Manager
Turlock Irrigation District
333 East Canal Drive
Turlock, CA 95381
209-639-1701
pdgovea@tid.org

Liz Carrington, PE
Working Relationship:
Owner for numerous
treatment plant, pump
station, and pipeline projects

Engineering Manager

El Dorado Irrigation District
2890 Mosquito Road
Placerville, CA 95667
925-413-9164
Icarrington@eid.org

Peterson WTP Floc/Sed Rehabilitation Project, San Juan Water District -
Resident Engineer and inspector for the rehabilitation of the WTP flocculation
systems. The project consists of removal and replacement of five flocculation
systems and four sludge collection systems, construction of settled water channel,
baffle walls, launders, polymer pumps as well as new MCCs, fiber optics and
SCADA upgrades.

Oak Avenue Wastewater Lift Station, City of Folsom - Performed resident
engineering and inspection of the Oak Avenue Wastewater Pump Station. Station
consisted of the construction vactor discharge location, piping, concrete ramp,
manhole, and fencing. Mr. Inferrera was responsible for contract administration,
inspection, change orders, resolution of contractor conflicts and of technical issues.

Lake Forest Lift Station, City of Folsom - Resident Engineer for the demolition
of the existing pump station and the construction of a new pump station with wet
well, electrical, instruments, pumps, piping, flow meter, associated equipment, and
site improvements. Two 15 hp submersible pumps were set at the bottom of a wet
well. The pumps discharged to 8inch ductile iron force main and flowed through
a magnetic flowmeter. Mr. Inferrera was responsible for contract administration,
change orders, resolution of contractor conflicts and of technical issues.

Jenny Lind Water Treatment Plant Filter & Solids Handling Project, Valley
Springs, CA. - Resident Engineer for the WTP expansion upgrading the plant
capacity from 5mgd to 6 mgd. The project consisted of adding a 700-gpm filter
and 2,000 sq of floor area to an existing treatment building, installing solids
thickener tank and sludge collector equipment, and upgrading instrumentation and
controls.

Raw Water Pump Station Project, Stanislaus Regional Water District,
Construction Manager for a 45,000 gpm (100 cfs) raw water pump station in the
levee of the Tuolumne River, east of Modesto. This work included soil freeze
excavation shoring and construction of a large pump station within a levee. Site
civil work in the flood plain and discharge of high pump station flows in the river
made this Project environmentally sensitive.

Lift Stations Rehabilitation Project, Delta Diablo - Construction Manager for this project which
consisted of rehabilitation of five active and elderly pump stations. All trades were working including
piping, pumps, electrical, instrumentation and controls, coatings, concrete, HVAC, and site civil plus
critical shut downs and bypass pumping.

Ione Wastewater Treatment Plant Phase 1 and 2, City of Ione - Resident engineer and inspector for the
Phase 1 improvements including new wastewater pipelines interconnecting the wastewater lagoons, new
dual wastewater pump station, aeration pond modifications, new aerators, electrical, coatings, vaults, and
valves. Phase 2 improvements included the lining of five ponds; 550,000 sq ft of liner.